Login
 
Cart 0 0.00
Search for Part

Online Part finder

Our part finder will allow you to look up the part(s) you need.

Makes
Years
Models
Diagrams

Part Finder - KTM - 2004 - 525 SX SUPERMOTO - NEW PARTS 525 SX SUPERMOTO

Search

Ref Part Number Description Part, Description # On Img # Cart $ Each Notes
1 503 08 010 200 04 FENDER FRONT ORANGE 02 503 08 010 200 04FENDER FRONT ORANGE 021 on diagram x1 72.55
2* 594 05 007 400 EXHAUST PIPE 525 SMR B 04 594 05 007 400EXHAUST PIPE 525 SMR B 041 on diagram x1 334.90
3* 594 05 169 000 BUSHING SIL.-SMR REAR 2004 594 05 169 000BUSHING SIL.-SMR REAR 20041 on diagram x1 11.10
4* 594 05 269 000 BUSHING SIL.-SMR FRONT 2004 594 05 269 000BUSHING SIL.-SMR FRONT 20041 on diagram x1 12.70
5* 0025 060406 HH COLLAR SCREW M6X40 TX30 0025 060406HH COLLAR SCREW M6X40 TX301 on diagram x1 4.15
6* 0025 060456 HH COLLAR SCREW M6X45 TX30 0025 060456HH COLLAR SCREW M6X45 TX301 on diagram x1 4.15
9 584 09 001 644 FRONT WHEEL 3,5X17 26MM 584 09 001 644FRONT WHEEL 3,5X17 26MM1 on diagram x1 928.70
10 548 09 010 044 91 FRONT HUB CPL. SX SILVER 03 548 09 010 044 91FRONT HUB CPL. SX SILVER 031 on diagram x1 438.35
11 548 09 011 000 BEA.SPACERTUBE 35X2 L=79,4 03 548 09 011 000BEA.SPACERTUBE 35X2 L=79,4 031 on diagram x1 40.35
12 780 09 012 000 SPACER BUSHING F. FR. WHEEL 08 780 09 012 000SPACER BUSHING F. FR. WHEEL 082 on diagram x2 53.75
14 0625 069068 GR.BALL BEAR.6906 DDU2CG23S6NM 0625 069068GR.BALL BEAR.6906 DDU2CG23S6NM2 on diagram x2 39.10
16 0760 354771 SHAFT SEAL RING 35X47X7 TC 0760 354771SHAFT SEAL RING 35X47X7 TC2 on diagram x2 12.30
17 584 09 070 000 FRONT RIM 3,5X17 584 09 070 000FRONT RIM 3,5X171 on diagram x1 400.15
18 503 09 071 175 SPOKE M4,5X175-15G 17 DDE 503 09 071 175SPOKE M4,5X175-15G 17 DDE36 on diagram x36 7.10
19 503 09 072 100 % SPOKE NIPPLE M4,5X0,75 8X21 503 09 072 100% SPOKE NIPPLE M4,5X0,75 8X2136 on diagram x36 4.45
21* 25009260000 WAVE BRAKE DISC FRONT 2005 25009260000WAVE BRAKE DISC FRONT 20051 on diagram x1 453.80
22 590 09 062 016 SPECIAL SCREW M6X16 WS=8 10.9 590 09 062 016SPECIAL SCREW M6X16 WS=8 10.96 on diagram x6 4.30
23 6899785 LOCTITE 243 BLUE 6CCM 6899785LOCTITE 243 BLUE 6CCM1 on diagram x1 47.45
25* 594 05 011 000 HEAT SHIELD 04 594 05 011 000HEAT SHIELD 041 on diagram x1 44.40
26* 0025 060206 HH COLLAR SCREW M6X20 TX30 0025 060206HH COLLAR SCREW M6X20 TX301 on diagram x1 4.15
27 796 08 052 000 BUSH 6X11X16X5 MM 796 08 052 000BUSH 6X11X16X5 MM1 on diagram x1 6.45
28* 722 10 079 000 BUCKET 722 10 079 000BUCKET1 on diagram x1 8.20
31* 773 10 201 044 REAR WHEEL CPL. 5X17 SMR 773 10 201 044REAR WHEEL CPL. 5X17 SMR1 on diagram x1 1471.65
32* 265 10 010 144 REARHUB CPL. 265 10 010 144REARHUB CPL.1 on diagram x1 392.95
33 777 10 011 000 BEARING DISTANCE TUBE 121,5MM 777 10 011 000BEARING DISTANCE TUBE 121,5MM1 on diagram x1 33.75
34 0625 060058 GR.BALL BEAR.6005 DDU2CG23S6NM 0625 060058GR.BALL BEAR.6005 DDU2CG23S6NM2 on diagram x2 27.70
35 0472 047175 CIRCLIP DIN0472-47X1,75 0472 047175CIRCLIP DIN0472-47X1,751 on diagram x1 3.85
36 0760 324771 SHAFT SEAL RING 32X47X7 BSL 0760 324771SHAFT SEAL RING 32X47X7 BSL2 on diagram x2 11.20
37 780 10 016 000 BUSHING FOR HUB 08 780 10 016 000BUSHING FOR HUB 082 on diagram x2 53.75
38* 573 10 071 000 SPOKE M5X189-36G 17 02 573 10 071 000SPOKE M5X189-36G 17 0236 on diagram x36 7.75
39 603 10 072 100 SPOKE SIPPLE QUADRAX M5 603 10 072 100SPOKE SIPPLE QUADRAX M536 on diagram x36 3.10
40* 573 10 070 000 REAR RIM 5,0X17 573 10 070 000REAR RIM 5,0X171 on diagram x1 525.35

503 08 010 200 04 - FENDER FRONT ORANGE 02

  • Reference

    1
  • Part Number

    503 08 010 200 04
  • Description

    FENDER FRONT ORANGE 02
  • Web Only Special

    76.3572.55
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

594 05 007 400 - EXHAUST PIPE 525 SMR B 04

  • Reference

    2*
  • Part Number

    594 05 007 400
  • Description

    EXHAUST PIPE 525 SMR B 04
  • Web Only Special

    352.50334.90
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

594 05 169 000 - BUSHING SIL.-SMR REAR 2004

  • Reference

    3*
  • Part Number

    594 05 169 000
  • Description

    BUSHING SIL.-SMR REAR 2004
  • Web Only Special

    11.6511.10
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

594 05 269 000 - BUSHING SIL.-SMR FRONT 2004

  • Reference

    4*
  • Part Number

    594 05 269 000
  • Description

    BUSHING SIL.-SMR FRONT 2004
  • Web Only Special

    13.3512.70
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0025 060406 - HH COLLAR SCREW M6X40 TX30

  • Reference

    5*
  • Part Number

    0025 060406
  • Description

    HH COLLAR SCREW M6X40 TX30
  • Web Only Special

    4.354.15
  • Qty On Diagram

    1
  • Availability

    1
  • Qty In Cart

  • basket not updated, press update to apply change

0025 060456 - HH COLLAR SCREW M6X45 TX30

  • Reference

    6*
  • Part Number

    0025 060456
  • Description

    HH COLLAR SCREW M6X45 TX30
  • Web Only Special

    4.354.15
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

584 09 001 644 - FRONT WHEEL 3,5X17 26MM

  • Reference

    9
  • Part Number

    584 09 001 644
  • Description

    FRONT WHEEL 3,5X17 26MM
  • Web Only Special

    977.55928.70
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

548 09 010 044 91 - FRONT HUB CPL. SX SILVER 03

  • Reference

    10
  • Part Number

    548 09 010 044 91
  • Description

    FRONT HUB CPL. SX SILVER 03
  • Web Only Special

    461.40438.35
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

548 09 011 000 - BEA.SPACERTUBE 35X2 L=79,4 03

  • Reference

    11
  • Part Number

    548 09 011 000
  • Description

    BEA.SPACERTUBE 35X2 L=79,4 03
  • Web Only Special

    42.4540.35
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

780 09 012 000 - SPACER BUSHING F. FR. WHEEL 08

  • Reference

    12
  • Part Number

    780 09 012 000
  • Description

    SPACER BUSHING F. FR. WHEEL 08
  • Web Only Special

    56.5553.75
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0625 069068 - GR.BALL BEAR.6906 DDU2CG23S6NM

  • Reference

    14
  • Part Number

    0625 069068
  • Description

    GR.BALL BEAR.6906 DDU2CG23S6NM
  • Web Only Special

    41.1539.10
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0760 354771 - SHAFT SEAL RING 35X47X7 TC

  • Reference

    16
  • Part Number

    0760 354771
  • Description

    SHAFT SEAL RING 35X47X7 TC
  • Web Only Special

    12.9012.30
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

584 09 070 000 - FRONT RIM 3,5X17

  • Reference

    17
  • Part Number

    584 09 070 000
  • Description

    FRONT RIM 3,5X17
  • Web Only Special

    421.20400.15
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 09 071 175 - SPOKE M4,5X175-15G 17 DDE

  • Reference

    18
  • Part Number

    503 09 071 175
  • Description

    SPOKE M4,5X175-15G 17 DDE
  • Web Only Special

    7.457.10
  • Qty On Diagram

    36
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

503 09 072 100 - % SPOKE NIPPLE M4,5X0,75 8X21

  • Reference

    19
  • Part Number

    503 09 072 100
  • Description

    % SPOKE NIPPLE M4,5X0,75 8X21
  • Web Only Special

    4.654.45
  • Qty On Diagram

    36
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

25009260000 - WAVE BRAKE DISC FRONT 2005

  • Reference

    21*
  • Part Number

    25009260000
  • Description

    WAVE BRAKE DISC FRONT 2005
  • Web Only Special

    477.65453.80
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

590 09 062 016 - SPECIAL SCREW M6X16 WS=8 10.9

  • Reference

    22
  • Part Number

    590 09 062 016
  • Description

    SPECIAL SCREW M6X16 WS=8 10.9
  • Web Only Special

    4.504.30
  • Qty On Diagram

    6
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

6899785 - LOCTITE 243 BLUE 6CCM

  • Reference

    23
  • Part Number

    6899785
  • Description

    LOCTITE 243 BLUE 6CCM
  • Web Only Special

    49.9047.45
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

594 05 011 000 - HEAT SHIELD 04

  • Reference

    25*
  • Part Number

    594 05 011 000
  • Description

    HEAT SHIELD 04
  • Web Only Special

    46.7044.40
  • Qty On Diagram

    1
  • Availability

    6
  • Qty In Cart

  • basket not updated, press update to apply change

0025 060206 - HH COLLAR SCREW M6X20 TX30

  • Reference

    26*
  • Part Number

    0025 060206
  • Description

    HH COLLAR SCREW M6X20 TX30
  • Web Only Special

    4.354.15
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

796 08 052 000 - BUSH 6X11X16X5 MM

  • Reference

    27
  • Part Number

    796 08 052 000
  • Description

    BUSH 6X11X16X5 MM
  • Web Only Special

    6.756.45
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

722 10 079 000 - BUCKET

  • Reference

    28*
  • Part Number

    722 10 079 000
  • Description

    BUCKET
  • Web Only Special

    8.608.20
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

773 10 201 044 - REAR WHEEL CPL. 5X17 SMR

  • Reference

    31*
  • Part Number

    773 10 201 044
  • Description

    REAR WHEEL CPL. 5X17 SMR
  • Web Only Special

    1549.101471.65
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

265 10 010 144 - REARHUB CPL.

  • Reference

    32*
  • Part Number

    265 10 010 144
  • Description

    REARHUB CPL.
  • Web Only Special

    413.60392.95
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

777 10 011 000 - BEARING DISTANCE TUBE 121,5MM

  • Reference

    33
  • Part Number

    777 10 011 000
  • Description

    BEARING DISTANCE TUBE 121,5MM
  • Web Only Special

    35.5033.75
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0625 060058 - GR.BALL BEAR.6005 DDU2CG23S6NM

  • Reference

    34
  • Part Number

    0625 060058
  • Description

    GR.BALL BEAR.6005 DDU2CG23S6NM
  • Web Only Special

    29.1527.70
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0472 047175 - CIRCLIP DIN0472-47X1,75

  • Reference

    35
  • Part Number

    0472 047175
  • Description

    CIRCLIP DIN0472-47X1,75
  • Web Only Special

    4.053.85
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0760 324771 - SHAFT SEAL RING 32X47X7 BSL

  • Reference

    36
  • Part Number

    0760 324771
  • Description

    SHAFT SEAL RING 32X47X7 BSL
  • Web Only Special

    11.7511.20
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

780 10 016 000 - BUSHING FOR HUB 08

  • Reference

    37
  • Part Number

    780 10 016 000
  • Description

    BUSHING FOR HUB 08
  • Web Only Special

    56.5553.75
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

573 10 071 000 - SPOKE M5X189-36G 17 02

  • Reference

    38*
  • Part Number

    573 10 071 000
  • Description

    SPOKE M5X189-36G 17 02
  • Web Only Special

    8.157.75
  • Qty On Diagram

    36
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

603 10 072 100 - SPOKE SIPPLE QUADRAX M5

  • Reference

    39
  • Part Number

    603 10 072 100
  • Description

    SPOKE SIPPLE QUADRAX M5
  • Web Only Special

    3.253.10
  • Qty On Diagram

    36
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

573 10 070 000 - REAR RIM 5,0X17

  • Reference

    40*
  • Part Number

    573 10 070 000
  • Description

    REAR RIM 5,0X17
  • Web Only Special

    553.00525.35
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change